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L 54 1FEhHa Y5 PB-A5200 5200MAH 19. 24Wh
Ao L AR Chinese
Name of Sample | ¢ & POWER BANK PB-A5200 5200MAH 19. 24Wh
English
ik 1114050023
Sample No.
EXIR ¥ Sfeith (L) ARAT
Consignor NEXcell BATTERY CO.,LTD
e b ¥ oA At (L) HRAT
Manufacturer NEXcell BATTERY CO.,LTD
BT % A E (TR EYZEmMENP MEEA) (17th) FFHEME188% K.

“Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model

UNITED NATIONS
Regulations(17th) special provisions 188

FIRATR BAE (ETRRAVEROZNS AEGA) 17th) BT84
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Regulations(17th) special provisions 188
L, K5 T TLAR 4R (220mm X 100mm X 50mm) , A 25240 Hith
Appearance Rectangle corrugated carton(220mmX 100mmX 50mm), containing 2 lithium batteries.
Rz 01 92014-05-05 RIS B H 2014-05-08 ~ 2014-05-12
Accepted Date Test Date
L 2nZkiE RS . BEAEENRK
AR R 1. 2m Drop test. Gross Weight Measure
Test ltems
BN DI MR AR . KRBT RS, KRN mtRAEHR, RETT ttw-'?-iﬁwﬁl‘ﬂdﬂﬂﬁ
R 8 B A NEYMR A S EERN0. 4keg(£H) .
P = o The tested package is capable of withstanding a 1.2m drop.teéest in any’ orlerﬂ:atlon
without damage to cells or batteries contained therein, without \shifting of the
Conclusion contents so as to allow battery to battery or cell tq cell contactaand without
release of contents. The weight of the package is 0. 4kg gross mass.
A% H#] (Date) : 2014-05-12 '
é-‘;i / .. ~— ..-._ » 2 '.- 5 -
Comment
e TR R R / BRI S AL
; /
C
ngggzr Post Code
B 14 ‘ W T émg,z %% ﬂ&!s
Approver: i Checker: Compiler: I
B4

Title:

Bl T2 (Vice chief engineer)
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WA B L AR| iFERBRIAFEERT
o I i 44_. & - o
ﬁ"’;‘:‘ Name of Test | Standard requirement or The AR ,&Iﬁ,‘,?ﬁ é—fi
No s Claiss Nimbar of: Staiidend Test Result Conclusion Remark
Bl (kTFaRimzn | T |y,
i+ H”,ﬁ_?e. N B The package is not
_ft» (17th) FFER IR E 1884 cracked, the contents
& ... |are not damaged and
UNITED NATIONS ¥ ot shifted,
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model N AEERMH, NEEYT
Regulations(17th) B .
1. 2% special provisions 188 The package is not
: BRI B | cracked, the contents
1 9m are not damaged and et /
: 3 hifted. P
Drop Test 7% |not shifted assed
IR, NEYT
i | 17,
The package is not
7S cracked, the contents
are not damaged and
7% |not shifted.
el (RTREREYER
MNP MEE
y A) (17th) ReRE 188 %
ket e
EEMR UNITED NATIONS 0. 4Kg & /
9 Gross Recommendations on the Passed
Weight TRANSPORT OF DANGEROUS
Measure GOODS ™ Model
Regulations(17th)
special provisions 188
RBFAER | a1 Fone:
Test Enwr‘onmem Ambient temperature:17°C, Ambient humidity:/%
Condition
B%R B p
Test Item
Subcontracted Test NOLERE ’ / /
s Name Post Code
Condition Subcontracted =
Laboratory ot / wiE /
Address Tel
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